Pennsylvania

=
| £

Application Type

Facility Type

Major / Minor

Department of
Environmental Protection

Southeast Regional Office
CLEAN WATER PROGRAM

Renewal NPDES PERMIT FACT SHEET Application No. PA0012769
Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 1110918
Major AND IW STORMWATER Authorization ID 1479516

Applicant and Facility Information

Applicant Name
Applicant Address

Applicant Contact
Applicant Phone
Client ID

SIC Code

SIC Description

Rohm & Haas Chemicals, LLC.
2900 River Road
Croydon, PA 19021

Brandon Shimp
(215) 781-4737
88361

2821
Manufacturing - Plastics Materials and
Resins

Date Application Received April 2, 2024
Date Application Accepted

Purpose of Application Permit Renewal.
[...]
Outfall 008.

Outfall No. Latitude Longitude Sources of Wastewater Receiving
Stream
001 40°05'39" 74951'42" Stormwater from Lake Idaline| Otter Creek
003 40005'42" 74°51'56" NCCW & Filter Backwash
& SWRO Otter Creek
NCCW & Heating Condensate
008 40°05'44" 74°52'10" & SWRO Otter Creek
009 40°05'06" 74°53'04" Treated Process Wastewater Hog Run
and NCCW

QOutfall 001:

Outfall 001, originally used for stormwater and non-contact cooling water (NCCW), had been plugged since April 2008;
stormwater associated with was routed to Lake Schmidt. The NCCW was routed to the WWTP. There was no discharge from
this Outfall 001 and was removed from the permit. As a part of NPDES permit renewal, Rohm & Haas requested to reopen
Outfall 001 and add it to NPDES permit for discharge of stormwater to Otter Creek. Rohm & Haas intends to use Outfall 001 for
maintaining Lake Idaline water elevation due to stormwater runoff.




NPDES Permit Fact Sheet
Rohm & Haas Bristol Facility

NPDES Permit No. PA0012769

Summary of Review

This permit renewal includes quarterly monitoring requirement for PFOA, PFOS, PFBS and HFPO-DA as all these four PFAS
related compounds were detected at elevated concentration in the effluent at Outfall 001, which is consistent with SOP. We
have also included Part C requirement no. VI for submission of PFAS Reduction Plan in the permit.

Outfall 003:

Outfall 003 used to receive 5,000 GPD of non-contact cooling water (NCCW) from Powerhouse Buildings 42 and 74, 0.2 MGD
of NCCW from Building 34 (Polytribo), 10,000 GPD of NCCW from Buildings 28, 35, 36, 36A and 43, 11,000 GPD of sand filter
backwash, 7,500GPD of water softener reject water and storm water runoff (roof drain) from the Buildings 28, 34, 35, 36, 39,
43, 51, 65, 67, 94, 120, 120A, 120B, 150, 34, and 114. The total flow discharged through this outfall will be 0.527 MGD. Some
of the rainwater and other water pass through Spill protection Observation Pit prior to discharge through outfall

There are no substantial changes in the quality and quantities of wastewater being discharged at this outfall. Therefore, all

existing limits are carried over in this renewal. Effluent limit for Temperature was revised to 91 °F from 110 °F based on DRBC
Docket No. D-1989-002-4 during last permit renewal.

This permit renewal includes quarterly monitoring requirement for PFOA, PFOS, PFBS and HFPO-DA as all these four PFAS
related compounds were detected at elevated concentrations in the effluent at Outfall 003, which is consistent with SOP. We
have also included Part C requirement no. VI for submission of PFAS Reduction Plan in the permit.

We have revised sampling frequency to semiannually and added benchmark values for parameters under Appendix F
(Chemicals and Allied Products) of General Permit PAG-03 for discharge of stormwater associated with industrial activities at
Outfall 003. We have also added semiannual monitoring for Oil and Grease for Outfall 003 in the permit.

The proposed effluent limits for Outfall 003 are as follows:

Discharge limitations (Concentrations mg/l)

Parameter Average Month Daily Max. Inst. Max Criteria
Temperature (°F) 91 °F DRBC
pH Within limits of 6 to 9 std units at all times DRBC
COD Monitor/Report PAG03 Appendix F
TSS Monitor/Report PAG03 Appendix F

Nitrate-Nitrite as N

Monitor/Report

PAGO03 Appendix F

Total Nitrogen

Monitor/Report

PAG03 Appendix F

Total Phosphorus

Monitor/Report

PAGO03 Appendix F

Aluminum Monitor/Report PAG03 Appendix F

Iron Monitor/Report PAG03 Appendix F

Lead Monitor/Report PAG03 Appendix F

Zinc Monitor/Report PAG03 Appendix F
PFOA (ng/L) Monitor/Report SOP for PFAS
PFOS (ng/L) Monitor/Report SOP for PFAS
PFBS (ng/L) Monitor/Report SOP for PFAS
HFPO-DA (ng/L) Monitor/Report SOP for PFAS

QOutfall 008:

Outfall 008 used to receive 75,000 GPD of cooling water blow down from Buildings 107, 0.35 MGD of NCCW from Buildings
132 and 133 (Atoglas plant/Trinseo), 0.1831 MGD of NCCW from research Buildings 64, 105, 117, 123, 134, 137, 144, 147 and
storm water runoff (roof drain) from the Buildings 64, 105, 117, 123, 134, 137, 144, 147, 132, 133, 66, 107, 109, 26, 27, and
130. The total flow discharged through this outfall will be 0.6912 MGD. Some the rainwater and other water pass through Spill
protection Observation Pit prior to discharge through outfall. Some chemical additives are being used in the cooling tower for
algae control. The amount of chemicals used will be so small and calculated effluent concentration at approved (desired)
usage rate will not exceed the LC 50 concentration. Outfall 008, originally docketed for 0.529 mgd for stormwater and NCCW,

3




NPDES Permit Fact Sheet NPDES Permit No. PA0012769
Rohm & Haas Bristol Facility

Summary of Review

discharges 82,080 GPD of NCCW from Arkema and varying amount from stormwater flow. Due to changes requested by an
onsite tenant, Rohm and Haas has proposed to divert the non-contact cooling water (from Trinseo) that is currently discharging
through Outfall 008 to the Rohm and Haas IWTP, and ultimately discharged through Outfall 009. The change in flows

for each Outfall is approximately 13 gallons per minute (gpm) or 0.019 million gallons per day (MGD). This will result in new
proposed average flow increase to 0.622 MGD from 0.603 at Outfall 009 and decrease in proposed average flow from 0.02
MGD to 0.010 MGD at Outfall 008. The design flow will remain the same (0.529) MGD at Outfall 008. The existing limits for pH
are carried over in this renewal and effluent limits for Total Dissolved Solids, Total suspended Solids. Temperature limit was
revised from 110 °F to 91 °F for this outfall based on DRBC Docket No. D-1989-002-4 during last permit renewal.

This permit renewal includes quarterly monitoring requirement for PFOA, PFOS, PFBS and HFPO-DA as all these four PFAS
related compounds were detected at elevated concentration in the effluent at Outfall 008, which is consistent with SOP. We
have also included Part C requirement no. VI for submission of PFAS Reduction Plan in the permit.

We have revised sampling frequency to semiannually and added benchmark values for parameters under Appendix F
(Chemicals and Allied Products) of General Permit PAG-03 for discharge of stormwater associated with industrial activities at
Outfall 008. We have also added semiannual monitoring for Oil and Grease for Outfall 008 in the permit.

The proposed effluent limits for Outfall 008 are as follows:

Discharge limitations (concentrations mg/l)
Parameter Average Daily Max. Inst. Max Criteria
Month
Temperature (°F) 91 °F DRBC
pH Within limits of 6 to 9 STD units at all times DRBC
Total Dissolved 1000 2000 2500 DRBC
Solids
Total Suspended 30 45 av. wkly 75 DRBC
Solids
CoD Monitor/Report PAGO03 Appendix F
Nitrate-Nitrite as N Monitor/Report PAGO03 Appendix F
Total Nitrogen Monitor/Report PAGO03 Appendix F
Total Phosphorus Monitor/Report PAGO03 Appendix F
Aluminum Monitor/Report PAGO03 Appendix F
Iron Monitor/Report PAGO03 Appendix F
Lead Monitor/Report PAGO03 Appendix F
Zinc Monitor/Report PAGO03 Appendix F
PFOA (ng/L) Monitor/Report SOP for PFAS
PFOS (ng/L) Monitor/Report SOP for PFAS
PFBS (ng/L) Monitor/Report SOP for PFAS
HFPO-DA (ng/L) Monitor/Report SOP for PFAS




NPDES Permit Fact Sheet NPDES Permit No. PA0012769
Rohm & Haas Bristol Facility

Summary of Review

Outfall 009:

1.

This outfall receives treated process wastewater from IWWTP serving Polymers (Bristol) plant, Trinseo plant, Research Park,
Croydon Plant, hauled wastewater from research facility at Spring House and hauled wastewater from other Rohm & Haas
within and outside state plants. Hauled wastewater with the similar waste characteristics will be accepted.

The name of the facilities, approximate flow volume along with their waste characteristics are follows:

Highway Transport (formerly Trimac Tank wagon Cleaning) Facility:

This facility is located within the Bristol site, handles shipping of the Rohm & Haas products. The wastewater
derived from cleaning of the Rohm & Haas container is treated at this facility. The wastewater is currently
trucked from the Trimac tank wagon cleaning rack to the WWTP head works and treated at the plant. The
plant is also permitted to accept only clean out residues from non-Rohm & Haas material from Trimac site.
Each non-Rohm & Haas material will be reviewed for its regulatory status, treatability, and impact to the
operation of WWTP by Rohm & Haas personal prior to acceptance at the plant. Unacceptable waste stream
will be containerized and disposed off-site by the Triamc. The approximately wastewater will be treated at the
plant from the Trimac facility will be 50,000 GPD. The list of materials carried by Trimac and the manufacturer
and point of origin for the material carried by Triamc is included in the application.

Off-site material from other Rohm & Haas facility:

There are numerous Rohm & Haas facilities in the USA and one in Canada that generate waste streams that
are treatable at the Bristol site WWTP. Only waste streams that are nonhazardous, Organic Chemicals,
Plastics, and Synthetic Fibers (OCPSF) regulated, or are similar to the waste streams from processes at the
Bristol site from these facilities are accepted at this site for treatment.

Non-Rohm & Haas Wastestream:

Rohm & Haas is not permitted to accept nhon-Rohm & Haas wastestream at their IWWTP unless is approved
prior to acceptance on case-by-case basis. Rohm & Haas shall provide detail characteristic of waste,
including origin, volume frequency, and treatability at the plant. The Department will not grant approval to
accept one-time waste, rather waste streams that are sufficient volume, uniform in characteristic, and longer
duration will be reviewed and approved if appropriate.

The following criteria will be used during review and upon approval of non-Rohm & Haas waste at their
IWWTP:

1. Wastestream database:
Summary information on each waste stream shall be maintained, to help ensure that information
concerning the source, waste characteristics, regulatory status, and general information.

2. Waste Screening:
Rohm & Haas shall obtain analytical and profile data from the generator on an as needed basis prior
to and upon acceptance of waste in the WWTP. The waste shall be examined from regulatory
classification, source chemical characteristic, and handling characteristic for each material under
consideration for treatment.

3. Analytical Testing:
Rohm & Haas shall also analyze the incoming waste and periodically to confirm and enhance the
information provided by the generator of the material can be treated effectively by WWTP processes

and to determine maximum allowable concentration of the material in the treatment system.

4. Process Monitoring:




NPDES Permit Fact Sheet NPDES Permit No. PA0012769
Rohm & Haas Bristol Facility

Summary of Review

Rohm & Haas shall continuously monitor the process and enhance if necessary to improve the
biological treatment process.

Treatment Facility: The Industrial Wastewater Treatment Plant (IWTP) is biological treatment
system designed to treat up to 3.7 million gallons per day (MGD) and consists of a headworks and
tailworks operation. The headworks operation consists of a splitter box, three equalization tanks, and
an emergency spill tank. The tailworks and biological treatment facilities include two combined
circular aeration tank/clarifier units, a splitter box, an aerobic digester, a blower building, a central
building, a soda ash silo, a ferric coagulant tank, a Parshall flume, and associated pumps. There are
several chemicals used for flocculation, antifoam and pH control for wastewater treatment at the
treatment facility. There are few chemical additives used as oxygen scavenger and corrosion inhibitor
at the treatment plant.

Technology-Based Limitations:




NPDES Permit Fact Sheet NPDES Permit No. PA0012769
Rohm & Haas Bristol Facility

Calculation of Technology Based Limitations
Applicant: Rohm & Hass Company
Project Site: Bristol Plant
Application No. PA0012769
Industrial Categories and Sub Categories: OCPSF/Subpart I
Applicable ELGs:  414.91: Direct discharge point that uses End-Of-Pipe Biological
Treatment
Outfall: 009
Flow: 1.566 MGD + 0.150 MGD from outside sources.
=1.716 MGD.
Parameter ELG allowances (mg/l) Flow Mass Limitations (Ibs/day)
. (MGD)
Ave. Month [Max. Daily Ave. Month |Max. Daily
Acenaphthene 0.022 0.059] 1.716 0.315 0.844
Acenaphthylene - 0.022 0.059} 1.716 0.315 0.844
Acrylonitrile 0.096 0.242} 1.716 1.374 3.463
Anthracene 0.022 0.059} 1.716 0.315 0.844
Benzene 0.037 0.136 1.716 0.530 1.946
Benzo(a)anthracene 0.022 0.059( 1.716 0.315 0.844
3,4-Benzofluoranthene 0.023 0.061| 1.716 0.329 0.873
Benzo(k)fluoranthene 0.022 0.059] 1.716 0.315 0.844
Benzo(a)pyrene 0.023 0.061] 1.716 0.329 0.873
Bis(2-ethylhexyl)phthalate 0.103 0279 1.716 1.474 3.993
Carbon Tetrachloride 0.018 0.038] 1.716 0.258 0.544
Chlorobenzene 0.015 0.028( 1.716 - 0214 . 0.400
Chloroethane 0.104 0.268[ 1.716 1.488 3.835
Chloroform 0.021 0.046| 1.716 0.300] 0.658
2-Chlorophenol 0.031 0.098[ 1.716 0.444 1.403
Chrysene 0.022 0.059] 1.716 0.315 0.844
Di-N-butyl phthalate 0.027 0.057] 1.716 0.386 0.816
1,2-Dichlorobenzene - 0.077 0.163| 1.716 1.102 2.333
1,3-Dichlorobenzene 0.031 0.044] 1.716 0.444 0.630
1,4-Dichlorobenzene 0.015 0.028] 1.716 0.215] - 0.401
1,1-Dichloroethane 0.022 0.059] 1.716 0.315 0.844
1,2-Dichloroethane 0.068 0211} 1.716 0.973 3.020
1,1-Dichloroethylene 0.016 0.025 1.716 0.229 0.358
1,2-tran-Dichloroethylene . 0.021 0.054] 1.716 0.300 0.774
2,4-Dichlorophenol 0.039 0.122} 1716 0.558 1.603
1,2-Dichloropropane 0.153)  0.230{ 1.716 2.190 3292




NPDES Permit Fact Sheet NPDES Permit No. PA0012769
Rohm & Haas Bristol Facility

1,3-Dichloropropane 0.029 0.044] 1.716 0.415 0.630
Diethyl phthalate 0.081 0.203] 1.716 1.159 2.905
2,4-dimethylphenol 0.018 0.036 1.716 0.258 0.515
Dimethyl phthalate 0.019 0.047 1.716 0.272 0.673
4,6-Dinitro-o-cresol 0.078 0.277 1.716 1.116 3.964
2,4-Dintrophenol 0.071 0.123 1.716 1.016 1.760
2,4-Dinitrotolune 0.113 0.285 1.716 1.617 4.079
2,6-Dinitrotolune 0.255 0.641 1.716 3.654 9.174
Ethylbenzene 0.032 0.108 1.716 0.458 1.546
Fluoranthene 0.025 0.068 1.716 0.356 0.973
Fluorene ©0.022 0.059 1.716 0.315 0.844
Hexachlorobenzene 0.015 0.028 1.716 0.214 0.400
Hexachlorobutadiene 0.020 0.049 1.716 0.286 0.701
Hexachloroethane 0.021 0.054 1.716 0.300 0.774
Methyl Chloride 0.086 0.198 1.716 1.230 2.719
Methylene Chloride 0.040 0.089] 1.716 0.572 1.274
Naphthalene 0.022 0.059 1.716 0.315 0.844
Nitrobenzene 0.027 0.068 1.716 0.386 0.973
2-Nitrophenol 0.041 0.069 1.716 0.587 0.987
4-Nitrophenol 0.072 0.124 1.716 1.030 1.775
Phenathrene 0.022 0.059 1.716 0.315 0.844
Phenol 0.015 0.026] 1.716 0.215 0.372
Pyrene 0.025 0.067 1.716 0.358 0.959
Tetrachloroethylene 0.022 0.056f 1.716 0.315 0.801
Toluene 0.026 0.080 1.716 0.372 1.145
Total, Chromium 1.110 2770 1.716 15.886 39.643
Total, Copper 1.450 3.380] 1.716 20.752 48.373
Total, Cyanide 0.420 1.200| 1.716 6.011 17.174
Total, Lead ' 0.320 0.690| 1.716 4.580 9.875
Total, Nickel 1.690 3.980| 1.716 24.186 56.960
Total, Zinc 1.050 2.610 1.716 15.027 37.353
1,2,4-Trichlorobenzene 0.068 0.140 1.716 0.973 2.004
1,1,1-Trichloroethane 0.021 0.054 1.716 0.300 0.774
1,1,2-Trichloroethane 0.021 0.054 1.716 0.300 0.774
Trichloroethylene 0.021 0.054| 1.716 0.300 0.774
Vinyl Chloride 0.104 0.268 1.716 1.488 3.835




NPDES Permit No. PA0012769

NPDES Permit Fact Sheet

Rohm & Haas Bristol Facility

§ 40 14OVd
1120 | 0z0€ | 110 | €60 | 8900 [ VN VN [ 0cog11co | €46'0/890°0 HNVHIAOYOTHOIA-T |
6500 | ¥¥8'0 | 6500 | SI€0 [ 200 | VN VIN | ¥98°0/650°0 | S1€0/220°0 ANVHIAOYOTHOIA-T'T
VN VIN ANVHLEWOWOYIOYOTHIIA
2500 | 8590 | 9v00 | 10€0 | 1200 | VN VIN | 859'0/9%0°0 | 10€0/120°0 IOA0MOTHD
VN | VN | VN | VN | VN | VN VIN VIN VIN WHHIATANIATAHLE-OMOTHOC
8970 | se8'¢ | 89¢0 | 88K'T | v010 | VN VN | $€8'€/897°0 | 88v'1/701°0 ANVHIAOYOTHD
VN | VN | wN | VN | VN | VN V/IN V/IN VIN ANVHLAN ONOYFIAOIOTHD